4 DRAWER GABIHET TOOLS REQUIRED: WRENCH &
@ SCREWDRIVER (NOT INCLUDED)
= |
WARNING: HANDLE CUT METAL
ASSEMBLY INSTRUCTIONS EDCES CAREFULLY
ITEM CODE: 01904

VERY IMPORTANT A\ SAFETYTIP

Please read the instructions completely before commencing assembly. Unpack the unit and verify When assembling or installing
. . . is product wear protective
that you have all parts listed below. Assemble the unit on a solid, level surface. gloves and eyewear
PARTS LIST: ) — v v
PART F - LOCKING TOP BAR X1
CABINET PARTS
PART D1- BACK PANEL x 1 n n n n n

PART G - LOCKING SIDE BAR X1

PART D2 - BACK PANEL x 1

PART H - DRAWER RUNNERS x 12

PART B - LEFT SIDE PANEL x 1 PART C - RIGHT SIDE PANEL x 1
QP )
SO)a
9

DRAWER PARTS . . PART | - DOOR LOCK, TONGUE & KEYS
FRONT EDGE s

PARTE - TOP PANEL x 1

PART L - LARGE DRAWER RIGHT
FRONT EDGE SIDEx2 PART M - LARGE DRAWER BACK PART N - LARGE DRAWER FRONT
| PANEL x 2 PANEL x 2

PART A - BOTTOM PANEL x1

FRONT EDGE

PART K - LARGE DRAWER LEFT

PART | - DRAWER BOTTOM PANEL x 4 SIDEx 2

PART O - SMALL DRAWER PART P - SMALL DRAWER
LEFT SIDE x 2 RIGHT SIDE x 2 @ W
\ AN \
PART Q - SMALL DRAWER PART R - SMALL DRAWER PART 5 PART T
BACK SIDE x 2 FRONT SIDE x 2 M6 SCREW x 44 M5 SCREW x 2
x x (40 for cabinet assembly (for assembly of locking bar,
PARTU - PARTV - M5 NUTx 6 + 4 for joining 2 Cabinets) Note: 4 x M5 screws are pre-fixed
M4 SCREW x 76 (FOR ASSEMBLY OF to Cabinet panels)
(FOR DRAWER ASSEMBLY) LOCKING MECHANISM)

[RT RO W If using an electric screwdriver only loosely tighten screws, finish tightening with hand screwdriver to avoid damage. @ -+ ﬁ

-

D2
i
Front (]
— D1
FIX SIDE PAKELS TO BASE FIX BACK PANELS
1. Start with the Bottom Panel (A) and screw fix left Side Panel (B). Bottom Back Panel (D1) has 5 x M6 NUTS pre-fitted along the top lip.
Fit the other Right Side Panel (C). Screw fixed D1 to the Bottom Panel (A) first, with M6 Nuts to the TOP edge.
2. When setting up Side Panels make sure the pre-punched screw holes Screw fix Top Panel (D2) to Bottom Panel (D1).

are to the back and fixing points for the drawer runners line up.

Hole to fit

the Lock to é

the FRONT
SEPARATE DRAWER RUNNERS *
INTO 2 PARTS
—~= 1. Gently pull the Drawer Runner (H) out to full extension.
// .
FIT THE TOP PAREL s 2. Depress Black Toggle and continue to pull the Inner Runner forward.
Screw the Top Panel (E) onto the partially assembled Cabinet. You will feel the catch release and the 2 parts will separate.

MADE IN CHINA | DISTRIBUTED BY:

Zenexus (AUS) Ph. 1300734714 Zenexus (NZ) Ph. 0800 800 040 AUSTRALIA: RACK-IT.COM.AU  NEW ZEALAND: RACK-IT.GO.NZ




TOOLS REQUIRED: WRENCH &
SCREWDRIVER (NOT INCLUDED)

<] 4 DRAWER CABINET
[ assevauy insTRucions

RAGK QL

ITEM CODE: 01904

VERY IMPORTANT

Please read the instructions completely before commencing assembly. Unpack the unit and verify

that you have all parts listed below. Assemble the unit on a solid, level surface.
STEP 5B

WARNING: HANDLE CUT METAL
EDGES CAREFULLY

A\ SAFETY TIP

When assembling or installing
this product wear protective
gloves and eyewear

OUTER part . S )

/ fixes to the Side of ‘ lﬁi‘
. 6 x Runner ‘ ‘i\.,

the Cabinet Outer Parts L i 'il.\.J

fitted to ‘ =y

each side ‘ ,!Il!

INNER part _ Panel 1RSS!

fixes to the ~ /\'m

Drawer =

DRAWER RUNNER PARTS
PART H - Separate all 12 Drawer Runners
into the Inner and Outer parts.

FIX THE DRAWER RUNNER (OUTER) TO CABINET
Fix 6 x Outer Runners to the Right Side Panel
and 6 x Outer Runners to the Left Side Panel.

CHECK ALL 12 DRAWER SLIDES

Once all 12 x Outer Drawer slides have
been fitted (6 per side) check that the
slides run smoothly.

SD

Tongﬁe

Lock Nut

Lock Barrel and Tongue installed
. —

INSTALL LOCK ASSEMBLY

1. Remove the lock nut and fit the Lock Barrel
through the hole in the Top Panel.

Lock Barrel

S 2

INSTALL TOP LOCK BAR

INSTALLED IN THE TOP CHANNEL

Top Lock Bar (F)

There is a channel inside the Top Panel (E) to fit the Top Lock Bar (F).

1. Install the Top Lock Bar so it fits on the pivot point which has a pre-fixed bolt.
Fasten the Top Lock Bar with an M5 Nut.

2. Fix one end to the Lock Tongue and fasten with 1x M5 Nut and Bolt.

3. The other end connects to the Side Lock Bar which is installed in the next step.

SN

2. Fix the Barrel in place with the Locking Nut.

. . 1. Fit the Top Lock Bar to the Pivot
3. Fit the Lock Tongue onto the lock mechanism.

Point (M5 Bolt already installed).
2. The Top Lock Bar is joined to the Side Bar

with M5 Nut & Bolt in the next step.

3. Fix the Top Lock Bar to the Lock
Tongue with M5 Nut and Bolt.

Join Top Lock Bar and Side
Lock Bar with M5 Nut & Bolt
n n n n_n Fit Side Lock Bar on pre-fixed Ii
bolt and secure with M5 Nut
SIDE BAR (G)
O
INSTALL SIDE LOCK BAR ASSEMBLY Fit Side Lock Bar on pre-fixed
There is a channel inside the RIGHT SIDE Panel Bolt and secure with M5 Nut 0
to fit the Side Lock Bar (G).
1. Install the Side Lock Bar so it fits on the pre-fixed
bO'ItS and fasten with M5 ,.\IUts' Fit Side Lock Bar on pre-fixed
2. Join to the Top Lock Bar with M5 Nut & Bolt. .
Bolt and secure with M5 Nut
O

MADE IN CHINA | DISTRIBUTED BY:
Zenexus (AUS) Ph. 1300734714  Zenexus (NZ) Ph. 0800 800 040

AUSTRALIA: RACK-IT.COM.AU  NEW ZEALAND: RACK-IT.GO.NZ




4 DRAWER CABINET ==
SCREWDRIVER (NOT INCLUDED)
WARNING: HANDLE CUT METAL

ASSEMBLY INSTRUCTIONS [

RACK

odd

ITEM CODE: 01904

VERY IMPORTANT A SAFETYTIP
Please read the instructions completely before commencing assembly. Unpack the unit and verify When assembiing orinstalling
that you have all parts listed below. Assemble the unit on a solid, level surface. gloves and eyenear

Y0 ASSEMBLE SMALL DRAWERS X 2

Ty S

1. Start with the Bottom Drawer Panel (J) and 2. Screw fix the Small Back Panel (Q). 3. Screw fix the Small Front Panel (R).
screw fix the small LEFT Side Panel (0).
Fit the Small RIGHT Side Panel (P).

NOTE CORRECT POSITIONING OF RUNNER

THIS END TO BACK THIS END TO FRONT \

Teta T ws | \

4. Screw Fix 1x Runner INNER Part
to each side of the drawers.

10 [Vl ASSEMBLE LARGE DRAWERS X 2

1. Start with the Bottom Drawer Panel (J) 2, Screw Fix the Large Back Panel (M). 3. Screw Fix the Large Front Panel (N).
and screw fix the Large LEFT Side Panel (K).
Fit the Large RIGHT Side Panel (L).

4, Screw Fix 2 x Runner INNER Parts to each side of the
Drawer, noting correct positioning of Runner.

INSERT LARGE DRAWERS INTO THE GABINET

You can now insert the LARGE Drawers into the Cabinet.

1. Start with the bottom LARGE Drawer unit.

2. Carefully line up Inner and Outer parts of ALL 4 Drawer Runners.

3. Once all Runners are touching, gently push the Drawer closed.

4, You may have to slightly open and then close the Drawer a few times
until you feel all 4 Runners fully engage.

5. Insert the remaining LARGE Drawer immediately above the bottom Drawer
using the same procedure 2, 3, 4 as outlined.

MADE IN CHINA | DISTRIBUTED BY:

Zenexus (AUS) Ph. 1300734714 Zenexus (NZ) Ph. 0800 800 040 AUSTRALIA: RACK-IT.COM.AU  NEW ZEALAND: RACK-IT.CO.NZ




4 DRAWER OABIHET TOOLS REQUIRED: WRENCH &
RAOK SCREWDRIVER (NOT INCLUDED)
WARNING: HANDLE CUT METAL
ASSEMBLY INSTRUCTIONS EDCES CAREFULLY
ITEM CODE: 01904

VERY IMPORTANT A\ SAFETY TIP

0dd

Please read the instructions completely before commencing assembly. Unpack the unit and verify Pehen aesembling ot Instaling
that you have all parts listed below. Assemble the unit on a solid, level surface. gloves and eyewear
STEP 12 INSERT SMALL DRAWERS INTO THE CABINET

— S 80 E You can now insert the SMALL Drawers into the Cabinet.

Fit a Small Drawer immediately above the LARGE Drawer units.

Carefully line up Inner and Outer parts of BOTH Drawer runners.

= : :
I i g . Once Runners are touching, gently push the Drawer closed.

l_ \ . You may have to slightly open and then close the Drawer a few times
F - - - until you feel both Runners fully engage.

5. Insert the remaining SMALL Drawer into the last position using the
same procedure 2, 3, 4 as outlined.

AwN S

RACK IT PRO CASTOR KIT (Item 01907, sold separately).

Easily fix castors to make a rolling 4 Drawer unit.

Stack and join a RACK IT PRO 2 DOOR UNIT (item 01902) on top of your RACK IT PRO 4 DRAWER UNIT.
WARNING: DO NOT STACK 2 x 4 DRAWER CABINETS.

The Top Panel (Part E) is supplied with 4 x pre-fitted nuts.
P ( )is supp P JOINING 2 RACK IT PRO UNITS TOGETHER DO NOT FIX 2 X 4 DRAWER URITS!
The Bottom Panel of the 2 DOOR unit has matching

pre-punched holes so the 2 units can be bolted together. V" GORRECT vV CORRECT XI"GGRREGT

4 x fixing points to join 2 units
gp J -~

ST E p 1 3 ’II/IIIIIIIII/I:- M

FIX THE SAFETY STRAP

Fix the Safety Strap to the rear of the Cabinet
using a suitable self -drilling TEK screw.

Fix the Strap to the Top Panel, not the Back Panel.
Fix the other end of the Safety Strap to the wall.

A THIS PRODUCT SHOULD BE ANCHORED TO THE WALL OR OTHER SUITABLE SURFACE TO AVOID SERIOUS INJURY OR DEATH.

To help avoid any serious injury or death, this product has been supplied with a wall strap to prevent toppling. We strongly recommend that
this product be permanently fixed to the wall or other suitable surface. Fixing devices are not included since different surface materials require
different attachments. Please seek professional advice if you are in any doubt as to how to permanently fix the product or as to what fixing
devices to use. Check anchors regularly.

MADE IN CHINA | DISTRIBUTED BY:

Zenexus (AUS) Ph. 1300734714 Zenexus (NZ) Ph. 0800 800 040 AUSTRALIA: RACK-IT.COM.AU  NEW ZEALAND: RACK-IT.CO.NZ




